
UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 

Document: Document No: 

Operational Plan For the Kingston and Cana Drinking Water Systems W-OP-01 

 

Version 8 Revised: September 23, 2021 

Operational Plan 

for the 

Kingston and Cana Drinking Water Systems 

Prepared by Utilities Kingston  

(1425445 Ontario Limited) 

for 
The City of Kingston 

Approval 

 Page 1 of 49 

 

 

  



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: 
Operational Plan For the Kingston and Cana Drinking Water Systems 

Document No: 
W-OP-01 

 

Version 8.0 Revised September 23, 2021 Page 2 of 49 

Table of Contents 

Approval ........................................................................................................................................................ 1 
[...]
and fall.  Turnover typically takes place over a relatively short duration of approximately 2 to 7 days. 
During that period, settled solids from the lakebed are re-suspended resulting in increased raw water 
turbidity.  Operators must be prepared to make appropriate plant adjustments to treat the elevated 
levels of turbidity experienced during turnover events.   

Changes in water temperature will also impact treatment process performance (settling and 
disinfection). Optimal treatment requires timely adjustments to treatment chemical dosages 
(disinfectants and coagulants) in response to temperature fluctuations.   

6.1.2.2 Threats 
The locations of the source water intakes at the eastern end of Lake Ontario are downstream of a 
drainage basin, the Great Lakes, which is inhabited by over thirty million people. Lake Ontario, and the 
entire drainage basin, receives direct discharges from wastewater treatment facilities, storm water 
outfalls, and industries, as well as indirect discharges from agricultural runoff. The lakes are also 
subject to seasonal commercial marine shipping and recreational traffic which are potentia l sources of 
contamination through spills or illegal discharges. 

Locally, the City of Kingston has a number of storm water outfalls along the shoreline of the lake and 
the Cataraqui Bay Wastewater Treatment Plant discharges into the lake approximately 7.3 kilometres 
upstream of the King Street Water Treatment Plant.  

While the risk of source water contamination through spills and discharges is ever present , the 
immediate risk of contamination of the drinking water system as a result is considered to be minimal 
due to the following factors: 

 Lake Ontario, due to its size, has a significant assimilative capacity for contaminant discharges  
 Ongoing monitoring of raw water quality 
 Continuously monitored water treatment processes 

The potential for toxin producing cyanobacteria algae blooms is present in lakes with high phosphorus 
and nitrogen levels and warming water temperatures that can increase their frequency and size. As a 
result, a Harmful Algal Bloom monitoring, reporting, and sampling plan has been implemented.  

6.1.2.3 Intake Protection Zones 
The Cataraqui Source Protection Plan has identified Intake Protection Zones for the Point Pleasant 
and King Street Water Treatment Plants. An intake protection zone (IPZ) shows where surface wate r 
is coming from to supply a municipal intake at a water treatment plant and how fast it is travelling 
toward the intake. The size and shape of each zone represents either a set distance around the intake, 
or the length of time water that could be carrying a contaminant would take to reach the intake over 
land or water: IPZ 1 is a set area, generally a one-kilometre radius around the intake; IPZ 2 is defined 
by the movement of water and is sized to encompass a two-hour time of travel for a contaminant to 
reach the intake. The Intake Protection Zones are shown in Figure 2 – Intake Protection Zones. 

6.1.2.4. Operational Challenges 
Lake Ontario provides high quality source water which is, for the most part, consistently low in 
bacteriological contamination and turbidity. Seasonally, during turbidity and temperature fluctuations, 



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: 
Operational Plan For the Kingston and Cana Drinking Water Systems 

Document No: 
W-OP-01 

 

Version 8.0 Revised September 23, 2021 Page 12 of 49 
 

operational changes are required for optimal coagulant dosages to ensure adequate turbidity removal 
while maintaining filter performance and minimizing aluminum residual carryover.  

During summer months, algae blooms and water fleas can create operational challenges requiring 
deviations from normal operations. With these seasonal events, the operator may be required to 
increase the frequency of traveling screen cycles and increase the frequency and/or duration of filter 
backwashes to reduce screen and filter clogging. 

6.1.3 Multiple Barrier Approach 
A multiple barrier approach to preventing drinking water contamination is employed by Utilities 
Kingston to ensure that drinking water supplied by the system is both safe and of high quality. Barriers 
employed within the supply system include source water treatment by chemically assisted filtration and 
disinfection through chlorination (primary disinfection), continuous monitoring and automated control 
of treatment processes and distribution system facilities, monitoring and maintenance of sufficient 
chlorine residuals throughout the distribution system (secondary disinfection), and the utilization of 
system redundancies and standby equipment. 

6.1.4 Critical Upstream and Downstream Processes 
Utilities Kingston does not currently rely upon any critical processes upstream of the drinking water 
systems to ensure the provision of safe drinking water.  

The Cross Connection Control Program is a critical downstream process, used to ensure the continued 
safety of the drinking water provided to customers. The program, which targets industrial, commercial, 
and institutional customers, requires the installation, maintenance, and testing of approved backflow 
prevention devices to achieve premise isolation from the distribution system to ensure that water does 
not flow from customer facilities into the distribution system. 

6.1.5 Connections to Other Drinking Water Systems 
The Kingston Drinking Water System is connected to the Fairfield Water Distribution System, owned 
and operated by Loyalist Township, at the western limits of the system on Bath Road just west of 
Coronation Boulevard. The valve at this connection is closed and no water flows between the 
connected systems. Figure 1 – Kingston Drinking Water System Map 

 



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: Document No: 
Operational Plan For the Kingston and Cana Drinking Water Systems W-OP-01 

 

Version 8 Revised: September 23, 2021  Page 13 of 49 

Figure 1 – Kingston Drinking Water System 



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: 
Operational Plan For the Kingston and Cana Drinking Water Systems 

Document No: 
W-OP-01 

 

Version 8.0 Revised September 23, 2021 Page 14 of 49 
 

Figure 2 – Kingston Drinking Water System Intake Protection Zones 



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: Document No: 
Operational Plan For the Kingston and Cana Drinking Water Systems W-OP-01 

 

Version 8 Revised: September 23, 2021  Page 15 of 49 

Water Treatment Facilities 

6.1.5.1 Point Pleasant Water Treatment Plant 
The Point Pleasant Water Treatment Plant, located at 80 Sunny Acres Road, supplies water to 
Distribution Area 1. This is an automated eight filter, chemically assisted, direct filtration water 
treatment plant with an approved capacity of 80,000m3/day. Average flow to the distribution system is 
approximately 20,000m3/day.  

Raw Water Source 
The raw water source is Lake Ontario at the mouth of the St. Lawrence River. The intake is located 
about 520m south of the treatment plant at a depth of approximately 18m. Water flows by gravity from 
the lake through a 1220mm intake pipe to the low lift suction well located in the Low Lift Pumping 
Station. 

Pre-Chlorination / Zebra Mussel Control 
Two chlorine solution lines are provided to facilitate chlorine solution injection to the raw water intake 
at the intake crib. This protects the intake from becoming encrusted with zebra mussels, which would 
restrict the flow of water through the intake.   

Screening 
The common intake well is equipped with both a manual screen and an automatically controlled 
mechanical bar screen. The manual screen is installed upstream of the mechanical screen and is used 
when the mechanical bar screen is out of service. The raw water discharge of the mechanical bar 
screen feeds the two low lift pump wells through manual gates installed at the inlet of each well.  

Low Lift Pumping  
Four low lift pumps draw water from the suction wells and lift that water from lake level through a 
common discharge header and then through two separated headers (750mm and 900mm) to the 
process building. The four pumps are comprised of three electric variable frequency drive pumps and 
one dual drive electric/diesel pump. The discharge headers carry the raw water to the raw water conduit 
in the process building.  

Coagulation / Flocculation 
A liquid coagulant, Polyaluminum Chloride (PACl), is dosed to the raw water in the common low lift 
discharge header in the low lift building. As a coagulant, PACl promotes flocculation (the clumping 
together of very fine particles and their subsequent grouping to form larger particles).  The formation 
of these ‘floc’ masses improves the plant’s filtration process.  

After receiving the coagulant, water from the common low lift discharge header, flows through the 
separated headers to the raw water conduit and into five rapid mixing tanks. Each mixing tank is 
equipped with an electrically driven rapid mixer to ensure proper mixing of the PACl with the water. 
From the mixing tanks, the water then flows into one of eight dual chamber flocculation tanks where 
the floc begins to form and settle out. Each chamber of the flocculation tanks is equipped with an 
electrically driven variable speed mixer (flocculator) to assist the flocculation process.  

Filtration 
Flocculation tank effluent flows into the flocculated water conduit and then to eight 'rapid sand' filters 
with Granular Activated Carbon (GAC) which remove particulate impurities. The GAC also removes 
compounds that may cause tastes and odours. Water flowing on top of the filters travels down through 



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: 
Operational Plan For the Kingston and Cana Drinking Water Systems 

Document No: 
W-OP-01 

Version 8.0 Revised September 23, 2021 Page 16 of 49 

the filter media layers and is collected by an underdrain system at the bottom of the filter. The turbidity 
of the water exiting each filter is measured continuously to monitor the effectiveness of the filtration 
process. The flow rate of filtered water exiting each filter is continuously monitored as it flows to one 
of four clear wells. 

Filters are backwashed regularly to remove the particulates they have collected. The filter is air scoured 
to break up any large particles, and clean water from the clear well is pumped backwards through the 
filter media to wash it.  

Process Waste Management 
Effluent from the filter backwash process is directed to three backwash wastewater holding tanks. The 
decanted wastewater is directed back to Lake Ontario, using a Calcium Thiosulphate chemical injection 
system as a chlorine residual quenching system. Settled waste from the filters in the backwash waste 
system is pumped to the sanitary sewer system.  

Disinfection / Post Chlorination 
Filtered water from the clear wells flows through two headers (750mm and 900mm) to the chlorine 
contact tank. Chlorine solution from the gas chlorinators is dosed to the water in the two headers 
upstream of the contact tank. The chlorinated water flows through the baffled contact tank to the two 
treated water reservoirs. Free chlorine residuals are continuously monitored at the water entry and exit 
points of the contact tank. Minimum chlorine residual levels are provided to ensure in -plant chemical 
disinfection CT values are equal to or greater than the required level determined by the ‘Procedure for 
Disinfection of Water in Ontario’. 

Additionally, post-chlorination is provided in the high lift suction well, to provide additional chlorination 
if required, based on the measured high lift suction well chlorine residual.  

High Lift Pumping 
Water from the treated water reservoirs flows to the high lift suction well and is then pumped to the 
distribution system through two distribution system discharge headers by five high lift pumps. The five 
pumps consist of four variable frequency drive electric pumps and one diesel driven backup pump.  

The flow rate, turbidity, and free chlorine residual of treated water pumped to the distribution system 
are continuously monitored.   

Standby Equipment 
A 2500 kW diesel generator provides electricity to run the treatment plant during a power outage. In 
addition, diesel driven pumps are maintained to provide a reduced but continuous supply of water in 
the event that the backup generator fails. Standby equipment is also maintained for all critical 
processes. 



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: Document No: 
Operational Plan For the Kingston and Cana Drinking Water Systems W-OP-01 

 

Version 8 Revised: September 23, 2021  Page 17 of 49 

Figure 3 – Point Pleasant Water Treatment Plant Process Flow Diagram 

 

 



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: 
Operational Plan For the Kingston and Cana Drinking Water Systems 

Document No: 
W-OP-01 

 

Version 8.0 Revised September 23, 2021 Page 18 of 49 
 

Figure 4 – Point Pleasant Water Treatment Plant Site Plan 
 

 

 



UTILITIES KINGSTON DRINKING WATER QUALITY MANAGEMENT SYSTEM 
Document: Document No: 
Operational Plan For the Kingston and Cana Drinking Water Systems W-OP-01 

 

Version 8 Revised: September 23, 2021  Page 19 of 49 

6.1.5.2 King Street Water Treatment Plant 
The King Street Water Treatment Plant, located at 302 King Street West, provides drinking water 
primarily to Distribution Areas 2 and 3. This is a six filter, chemically assisted, conventional water 
treatment plant with an approved capacity of 118,000m 3/day. Average flow to the distribution system 
is approximately 50,000m3/day. 

Raw Water Supply 
The raw water source is Lake Ontario at the mouth of the St. Lawrence River. The intake is located 1 
kilometre south of the treatment plant, 4 metres off the lake bottom, at a depth of approximately 18 
metres. Water flows by gravity from the lake through 4 intake bell mouths and then through a 1200mm 
intake pipe and surge tank to the low lift suction well located in the in the Low Lift Pumping Station. 

Disinfection / Pre-Chlorination 
A Solution of 12% Sodium Hypochlorite is dosed to the raw water to begin the disinfection process. 
Depending on the temperature of the water, this pre-chlorination takes place either as the water enters 
the suction well or at the mouth of the intake pipe.  

Zebra Mussel Control 
Raw water temperature is monitored at the suction well. When the water temperature rises above 10 
degrees Celsius (when zebra mussels become active) pre-chlorination takes place at the mouth of the 
intake. A small chlorine solution line runs inside the intake pipe and discharges through diffuser rings 
at the intake bell mouths. This protects the intake from becoming encrusted with zebra mussels, which 
would restrict the flow of water through the intake.  

Screening 
As the raw water enters the low lift suction well it passes through a traveling screen. The 1cm  square 
mesh screen removes large objects such as weeds, fish, sticks, and other debris from the water.  

Low Lift Pumping 
Four low lift pumps draw water from the suction well and lift that water from lake level to the main plant 
through two headers (750mm and 900mm). The four pumps are comprised of two electric pumps and 
two dual drive electric/diesel pumps. The two low lift headers carry raw water to the mixing tanks in the 
main plant. The flow rate of raw water pumped through the low lift discharge headers is continuously 
monitored within two chambers downstream of the low lift pumps. 

Coagulation/Flocculation  
A liquid coagulant, Polyaluminum Chloride (PACl), is added to the water as it leaves the Low Lift 
Pumping Station. As a coagulant, PACl promotes flocculation (the clumping together of very fine 
particles and their subsequent grouping to form larger particles). The formation of these ‘floc’ masses 